
 
     

December 2025 

 Evaluation of the 
Grid Innovation 
Fund (GIF) 

Advancing innovative solutions in 
mining, wastewater treatment and 
transportation - 2018 to 2024 

 

 

 

 

 

 

 

 

 

 

 

 

 

 
 



 

 

Submitted to: 

 
IESO 

Ana Maria Suknovic 

Senior Advisor, Partnerships 

https://www.ieso.ca/ 

 

Dunsky Project Number: 25001 

Prepared by: 

 
 

Dunsky Energy + Climate Advisors 

50 Ste-Catherine St. West, suite 420  

Montreal, QC, H2X 3V4 

www.dunsky.com | info@dunsky.com 

+ 1 514 504 9030

https://www.ieso.ca/
http://www.dunsky.com/


 

 

  

About Dunsky 

  

Dunsky supports leading governments, utilities, corporations and others across North America 
[...]
following an oversight in data collection for the new electric dewatering pumps. The pumps did not 

initially include integrated data loggers preventing accurate measurement of electricity consumption 

- a key metric for verifying savings. This oversight resulted in a 1.5-year delay and approximately 

$10,000 in additional costs to retrofit loggers and SD cards. Integrating metering and data collection 

protocols early in project design is crucial to avoid delays in future initiatives. 

Decentralized CA systems demonstrate strong implementation potential owing to their plug-

and-play configuration. While decentralized system’s are well-suited for new mining developments, 

they can also benefit existing mines expanding to greater depths. These mobile systems eliminate 

the need to extend CA piping networks or increase surface compressor capacity, enabling scalable 

deployment without major infrastructure modifications. 

In addition to energy and demand savings, the project delivered notable non-energy benefits, 

including noise reduction, operational improvements and safety. Replacement of large surface 

compressors and pneumatic pumps with quieter alternatives reduced noise pollution for nearby First 

Nations communities and cottages, supporting ESG objectives. The upgraded system offers 

improved operational reliability and reduced maintenance compared to a traditional compressed air 

piping network, which is more prone to leaks, joint failures, and corrosion. Lastly, the project 

generated critical safety innovations. Without traditional CA piping for emergency oxygen, Borden 

Mine adopted Dräger Refuge Stations—self-contained units providing oxygen for 48–72 hours. It also 

introduced OXY self-contained breathing apparatuses (SCBA), offering reliable chemical oxygen 

generation. These solutions significantly improved miner safety, comfort and reliability and are now 

used across all regional sites.  

  



 

 

PROJECT 2 

Hespeler MABR 
PROJECT THEME: WWTP Energy Efficiency 

ANNUAL ENERGY SAVINGS: 102 MWh 

ANNUAL DEMAND SAVINGS: 22 kW 

TOTAL PROJECT: ~$8,012,240 (almost double the 

planned budget) 

ANNUAL COST SAVINGS: ~$7,145 (estimated 

assuming average electricity rate of $70/MWh. 

OCWA did not report cost savings to verify.) 

INVESTMENT: $78.5/first year kWh saved.  The 

baseline selected likely underestimates cost-

effectiveness (see text box below). 

 

Serving the City of Cambridge and operated by the Ontario Clean Water Agency (OCWA), the 

Hespeler WWTP treats 7000 m3 of wastewater per day on average serving ~ 41,000 people.28 As a 

conventional activated sludge (CAS) plant, Hespeler consists of a lift station, de-gritting facility, two 

aeration tanks retrofitted with fine bubble diffusers, a flocculation/distribution chamber and two 

circular secondary clarifiers.  

Federal effluent regulations now require more stringent nitrification performance to meet new 

ammonia limits. A previous study and report showed to achieve compliance and meet new demand 

(largely due to housing growth) plant capacity would need to increase by 50% by 2031 and require 

capital intensive aeration tank expansions29 Membrane Aerated Biofilm Reactors (MABRs) were 

identified as a more cost-effective alternative. 

MABRs use gas permeable, hollow fiber membranes as both a medium to supply oxygen for aerobic 

treatment as well as a surface for biological film growth. Compared to air diffusers typically placed at 

the bottom of an aeration tank, MABRs allow for much lower static pressure at the air blower. 

Reduced oxygen demand, higher oxygen transfer efficiency, increased microbial concentrations and 

reduced discharge pressure requirements allow for the aeration blowers to operate at significantly 

lower electrical demands. MABRs also facilitate simultaneous nitrification (aerobic) and denitrification 

(anaerobic), reducing the overall concentration of nitrogen in the effluent. 

The primary objective of this project was to optimize conventional wastewater aeration processes by 

integrating MABR to reduce effluent ammonia concentrations while lowering electricity 

consumption.  

Key findings/Insights 

The Hespeler project achieved verified energy and demand savings, though confidence in 

results could be strengthened by reducing data uncertainty. Original 2020 baseline data were 

invalidated after upgrading to 150 hp Neuros turbo-blowers with VFDs and fine bubble diffusers, 

 
28 https://www.regionofwaterloo.ca/en/living-here/resources/Documents/water/reports/2024-Water-and-Wastewater-Monitoring-
Report-FINAL-s-ACCESS-.pdf  
29 Hespeler’s M&V Plan references a RVA/XCG Predesign Study; “Region_of_Waterloo_-_GIF_Contribution_Agreement (fully 
executed)” p.26., aims to increase plant capacity by ~50% by 2031. 

https://www.regionofwaterloo.ca/en/living-here/resources/Documents/water/reports/2024-Water-and-Wastewater-Monitoring-Report-FINAL-s-ACCESS-.pdf
https://www.regionofwaterloo.ca/en/living-here/resources/Documents/water/reports/2024-Water-and-Wastewater-Monitoring-Report-FINAL-s-ACCESS-.pdf


 

 

which were installed for both energy efficiency and noise reduction. Updated baseline data was 

collected from February to August 2022, with earlier data (September 2021–January 2022) estimated 

through regression models reliant on historical plant process and weather data. The regression 

models claimed to show strong correlations; however, their accuracy could not be verified since the 

underlying spreadsheet was not provided. Additionally, energy monitoring of the two MABR blowers 

faced equipment failures with Fluke 1735 Power Monitors, resulting in two months of lost data. 

However, 300 days of valid readings provided sufficient data to estimate annual energy use. 

Baseline Selection Likely Underestimates Potential Energy and Cost Savings 

It’s important to note that the pilot energy savings were calculated using the existing 

plant’s size and capacity as the baseline. However, since the goal of testing MABR 

technology was to evaluate a lower-cost alternative to plant expansion, the baseline 

should have reflected a hypothetical expanded plant. Using this alternative baseline 

would have provided more accurate savings and cost estimates. The cost of a potential 

expansion was not provided. 

Implementation of MABR at Hespeler experienced significant cost overruns - nearly twice the 

original budget; however, the project resulted in notable lessons learned around technology 

placement, monitoring, operations and vendors. The lessons learned at Hespeler enabled 

subsequent installation of MABR at a sister facility, Elmira, that is similar in size (rated capacity of 

~7,800 m3/day) to be completed at a fraction of the cost ($2.5M).30  

• Selecting a site with favourable tank geometry and tailoring cassettes can increase the 

cost-effectiveness of future MABR implementation. Hespeler’s existing aeration tanks were V-

shaped, making them impractical to house the cuboidal MABR cassettes. This necessitated the 

construction of a new MABR tank upstream of the existing aeration tanks, leading to additional 

civil and mechanical works costs.  

• Proper planning, selection, installation, and maintenance of monitoring equipment is 

crucial to measure impacts. Initially, the MABR blowers weren’t equipped with power monitors, 

and later, Fluke monitors failed to record data on multiple occasions leading to data gaps. 

Additionally, monitoring equipment such as ammonia probes were ineffective after exposure to 

bacteria and air exhaust probes measuring oxygen levels provided inaccurate readings due to 

condensation triggered by cold and humid tank conditions. 

• Proper equipment, sizing and insulation are needed to achieve sufficient airflow, mixing 

and control. The initial blowers were undersized and unable to provide sufficient airflow for 

proper mixing resulting in accumulated solids and clogging. Additional diffusers need to be 

installed to ensure optimal mixing and operating conditions. Increasing airflow to the MABR tank 

was also necessary to control biofilm growth, which can limit ammonia diffusion and reduce 

 
30 “Hespeler WWTP MABR Installation Project / MABR Technology Adoption Report”, 2024.   



 

 

overall nitrification performance. To address this, the airflow and sparging rate31 were increased 

to regulate biofilm thickness and restore consistent ammonia removal and nitrification efficiency. 

Lastly, MABR tank and condensate lines froze in winter requiring added insulation.  

• Where feasible, testing technologies from multiple vendors can help to avoid bias. The 

Elmira facility selected a different vendor to supply the MABR technology allowing the Region of 

Waterloo to not only test the robustness of the MABR technology but also encourage innovation 

and competition between vendors.  

Beyond public wastewater treatment, MABR shows strong potential for private sector 

applications. In Ontario, some industries (e.g., food processing facilities) are required to pre-treat 

their wastewater onsite before discharging to a municipal sewer system to ensure the discharge 

meets specific quality and quantity limits set by both provincial regulations and municipal bylaws. 

MABR presents an efficient solution for industry and OCWA and the Region of Waterloo are 

exploring the potential to treat private wastewater to increase savings and revenue.  

PROJECT 3 

Ailsa Craig & Watford DVA 
PROJECT THEME: WWTP Energy Efficiency 

ANNUAL ENERGY SAVINGS: Watford Lagoons – 

43,235 kWh; Ailsa Craig WWTP - 14,305 kWh 

ANNUAL DEMAND SAVINGS: 6 kW (estimated) 

TOTAL PROJECT: $146,400 

ANNUAL COST SAVINGS: $3,025 (Watford) & 

$1,000 (Ailsa Craig). Estimated based on avg 

electricity rate of $70/MWh   

INVESTMENT:  $2.55/first year kWh saved 

 

This project involves piloting the installation of IPEX’s Double Vortex Aerator (DVA) at two municipal 

wastewater treatment facilities (Watford Lagoons and the Aisla Craig) operated by OCWA. The 

Watford Lagoons, located in the Township of Warwick, includes a raw sewage lift station, alum 

dosing system, aeration and sedimentation lagoons, and intermittent sand filtration with a rated 

capacity of 1,211 m3/day and average daily flow of 576 m3/day.32 The Ailsa Craig WWTP, is in the 

Municipality of North Middlesex and serves the communities of Ailsa Craig and Nairn with a rated 

capacity of 1,210 m3/day and average daily flow of 632 m3/day.33 Treatment includes headworks, 

secondary and chemical treatment, tertiary filtration, disinfection, and aerobic digestion to meet 

effluent quality requirements. 

At the Watford Lagoons, existing mechanical aerators were directly replaced with high-efficiency 

IPEX DVA units mounted onto pontoon assemblies. These were installed without major modifications 

 
31 Sparging rate is the rate at which a gas (typically air or biogas) is injected into a liquid medium. It is essential for oxygen supply, 
mixing and agitation, foulant control (e.g., removing biomass on the membranes). 
32 https://www.warwicktownship.ca/en/our-government/resources/Documents/5879-Watford-Lagoons-Annual-Report-2023-CLI-
ECA.pdf  
33 https://pub-northmiddlesex.escribemeetings.com/filestream.ashx?DocumentId=5456  

https://www.warwicktownship.ca/en/our-government/resources/Documents/5879-Watford-Lagoons-Annual-Report-2023-CLI-ECA.pdf
https://www.warwicktownship.ca/en/our-government/resources/Documents/5879-Watford-Lagoons-Annual-Report-2023-CLI-ECA.pdf
https://pub-northmiddlesex.escribemeetings.com/filestream.ashx?DocumentId=5456


 

 

to the power system, allowing in-situ performance comparisons between the baseline and upgrade 

aeration technologies to validate previous lab results.  

The Aisla Craig DVA provided pre-aeration during periods of high oxygen demand to improve 

nitrification and reduce the existing aeration system’s energy consumption. The DVA operates by 

splitting the incoming flow into two opposing vortices, one clockwise and one counterclockwise, 

which intersect in a drop shaft creating intense turbulence. Turbulence draws air into the flow, 

breaking it into fine bubbles that allow rapid oxygen transfer. The project’s primary objective was to 

quantify the energy savings achieved by supplementing or replacing existing aeration equipment 

with DVAs, while maintaining acceptable effluent concentrations at the two plants. 

Key Findings/Insights 

The reported energy savings at Watford and Aisla Craig were verified to be accurate. However, 

as with other projects evaluated, there are opportunities to enhance confidence.   

• Develop and clearly document the methodology to account for seasonality when adjusting 

short-term data to reflect year-round performance. Seasonal variations are important 

considerations when evaluating system performance, particularly for aeration processes that rely 

on biological activity. Baseline and upgrade data collection at both facilities were conducted 

during different months of the year and the measured electricity use was then extrapolated to 

estimate annual energy use. It is unclear to what extent weather and seasonal effects were 

accounted for, as the energy specialist responsible for calculations is no longer with OCWA.  

• Proactively commission equipment to avoid data gaps and uncertainty. A faulty variable 

frequency drive rendered one DVA at Watford non-operational during the initial monitoring 

period. Even after repair, the unit could not reach the target frequency. To maintain realistic 

energy estimates, average power from the two functional units was used to infer overall 

performance. While this approach introduced slight uncertainty, its impact was likely minor given 

the operational consistency across the units. 

DVAs posed unique challenges across facilities. At the Watford Lagoons, the custom pontoon 

system caused delays but ultimately produced a more stable configuration. At Ailsa Craig, installing 

the DVA at the plant inlet made it difficult to measure its aeration contribution, as dissolved oxygen 

(DO) probes could not be placed before the aeration tanks without disrupting operations. This 

underscores the importance of strategically locating monitoring instruments during pilot design.  

In addition to direct energy savings, DVAs offered several notable advantages. The units were 

well received by staff as they required minimal maintenance. At Aisla Craig, the DVA demonstrated 

strong operational reliability by remaining free of clogging, which could have otherwise caused plant 

shutdowns. At Watford, the portable units allow them to be relocated for treating stormwater ponds 

during bypass events. This operational flexibility, coupled with a simple design, make DVAs easy to 

scale and implement in most applications involving aeration systems beyond wastewater treatment 

(e.g., chemical dosing plants).34 

 
34 Interview with OCWA representatives on May 23, 2025 



 

 

PROJECT 4 

Alectra Drive@Home 
PROJECT THEME: EV Demand Flexibility 

ANNUAL ENERGY SAVINGS:  No savings reported  

ANNUAL DEMAND SAVINGS35:  

• Time-based pricing demand savings average of 

0.08 kW/EVSE (SFH) and 0.37 kW/EVSE (MURB) 

• DR events demand savings average 0.92 

kW/EVSE (MURB) 0.65 kW/EVSE (SFH) 

• Peak Demand Management impacts of less than 

0.15% of peak building load

 

TOTAL PROJECT: $3,400,00 

ANNUAL COST SAVINGS: Lifetime avoided cost 

benefit of both generation and capacity from DR and 

pricing is $115/EVSE (over 7 years). 

INVESTMENT:  $37,700/kW of first year peak 

capacity saved

 

Alectra Drive@Home was a residential managed-charging pilot designed to explore how smart 

technologies and behavioural incentives can help shift EV charging to periods when grid demand is 

lower and more capacity is available. Alectra installed Level 2 chargers and/or telematics devices for 